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Technical Bulletin CAL 117-2013
Flammability Certificate

In accordance with California Technical Bulletin TB Cal 117-2013
the results are as follows.

Date: 5/7/2015

Customer Name: Burch

Pattern Number: 19234

Pattern Name Rise

Content: 100% Poly

Finish # & Description | 0135 Crypton, Frame 54”

Completed by: Bobby Milam
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NFPA 260A Flammability Certificate

This pattern has been tested in accordance with the test method for

NFPA 260A
the results are as follows:

Date: 5/7/2015

Customer Name: | Burch

Pattern Number: | 19234

Pattern Name Rise

Content: 100% Poly

Finish# & ”
Description 0135 Crypton, Frame 54

Completed by: Bobby Milam

Pass: Class | Yes Results:
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UFAC Flammability Certificate

This pattern has been tested in accordance with the test method for

UFAC

the results are as follows:

Date: 51712015
Customer Name: | Burch
Pattern Number: |[19234
Pattern Name Rise
Content: 100% Poly
Finish# & ”
Description 0135 Crypton, Frame 54
Completed by: Bobby Milam
Pass: Class | Yes Results: "




